Geeetech Delta Rostock mini
G2 pro / G2s pro

Building Instruction

(Document version: 04-11, 2016)



CONTENT

Safety INSUCHIONS. .....oiviiiiiiiiiiici e 1
Preparation.........ccoiiiiiiiiiiii e 2
1 BASE ASSEIMDLY ....cueiiuieiiiiieieiieet ettt ettt ettt s at et a et e b ente b entenbeens 3
1.1 Motor holder aSSEMBLY.........ccuiiiiiiiriieiiciieeeeeee ettt eneas 3
1.2 Connect motor ends t0 Dase Plate.........ccveveriirieriirieieeeeeeeeee e 5
1.3 Mount the LCD Panel.........cccooieiieiiieiiiieieeseese ettt sttt et et ae e 8
1.4 MOUNE thE FAN....c.eiitiiiiieiece ettt ettt st ettt e b e st e b e e st enbesseenean 13
1.5 Mount the coNntrol DOAT..........ccoviirieririiiriieiee ettt st st 15
1.6 Mount the Print Ded........co.eecuirieiiriieieiieees ettt sttt et e b eneen 17
2 TOP Plate ASSEIMDLY....ccuiiiiiiiiieiieiteiete ettt sttt s bt et e sttt e b ae b e seenean 22
2.1 DIIVE WHEEL TNOUNL......eouiiiiitieiiiieieieeee ettt ettt st e bt e e seent e seeneenees 22
2.2 ENASTOP TNOUNL....c.eirtieiiiitieieriieiesieetet ettt ettt et et et e e e st et e sseestebeensenbeeneenbesseensesseensensesneenes 23
3 ASSEMbIING the CATTIAZE. ... cevertieieiieiieie ettt sttt e b e nee 27
4 Assemble the print platform..........coeveiirieiiinieeee e 33
4.1 MOUNE thE TAN...eeiiiieieieee ettt sttt ettt et et e b e s bt et e seenbenseennan 33
4.2 Mount the Probe MOUNL.........ccoeiiiiiiieiiriieeeeeeeee sttt e b e 35
4.3 Mount the rod-end bearing holder and diagonal rod.............ccceviriieninieniniieneeeeee 36
4.4. Mount the endstop and the Probe...........coecvevirieiiniiiii et 39
4.5 Mount the ROtEN. .......c.eoiiiiieiiiieeeee ettt sttt sttt sre et sbeennens 41
5 Mount the SMOOTh TOAS......ce.viiiriieiirieieee ettt sttt enseeneen 42
6 Mount the carriage and the tOP Plate.........coivieiiriiiiriceeee e 45
T MOUNE the BEIL.....o.oiiieiiiiieieeee ettt st sttt sttt sbe et saeens 49
7.1 Assemble the drive Wheel..........ooivioiiiiiiiieeee e 49
7.2 A the DEIL....c.eouiieiiieiiee ettt ettt 53
8 Connect the Diagonal Rod to the Carriage..........cceveveeieriirieniinieeeteeseeeee e 56
O MOUNL the EXITUACT......eiitieeieiiieieie ettt ettt ettt ettt et e st est e tesaeetesbeeneestesneensesseens 58
10 Mount the filament ROIAET.........ccooiiiiiiiiiieee et 61
11 Connect the fEEAING PIPE.....ccveruirieriirieitieieieetete sttt ettt sttt sttt s e besaeeaesbeeeesbeenes 64
L2 WITIIIZ ..ttt ettt ettt et e ettt e et e et e e st e bt es e en b e eseen b e st ense st eneenseeseensenseensanseennan 67
1CONNECE WITES fOT TNOLOTS. ..cuveeeieiieeieieeiieieettetest ettt ettt sttt ettt e b e st et e s beensenbesseensesseenseneeen 68
2CoNNECt EXIIUACT TNOTOT(S)....veeuvierieriierieetiesteesteeeteeteesreesseessteesseesseesseesssessseesseesssesssesssessssesssensses 69
BHEALING WITES....eueetieuieieetieie sttt sttt et et e et eatesteest e tesaeeatesteeatesteeseentesseeneesbeentesseeneensesseensesseensans 71
4Connect Wires for theIMIUISIOT. .....ooueiiiiiiieieie ettt sttt et st s 74
5 Connect WIres fOT @NASIOP. .. cveruieriirtieiirieeierte ettt ettt sttt et stesbee e sbeeneesbeeaeeneesneens 75
6CONNECt WITES fOT FaN. ...ttt s 78
7Connect Wires for LCD Panel..........c.cocviviiieiiinieiinieeseeee sttt sttt sbe e 79
8CoNNect Wires fOr POWET INPUL......ccveruirieriieieiieteteeitet et et et et ebeeteeatesteeseessesseesesseensesseensenseenean 81
9Connect the power cable to the input connector of PSU..........cccooiiiiviniininieieieeeeeesee 81
I3TIAY OUL the WITES....eeueeeieiieieitieie sttt sttt sttt sttt sttt et s bt et e s be et e sbeeae e tesbeenaesbeens 84



5 ShenZhen GETECH CO.,LTD
GEEETECH GEEETECH

Safety Instructions

Building your printer will require a certain amount of physical dexterity, common
sense and a complete understanding of what you are doing.  These detailed
instructions have been provided to help you easily assemble your 3D printer.
However, we cannot be responsible for your health and safety whilst building or
operating the printer, with that in mind be sure that you are confident with what you
are doing prior to buying and commencing to build your 3D printer. Before you
begin, read this entire manual so you are aware of all the individual steps and to enure
that you are confident that you can complete this task before you commence to build
your 3D printer.

Building and operating your 3D printer involves working with electrically powered
equipment, so all necessary precautions should be taken and adhered to. This printer
operates on 12Volts which is supplied by a certified power supply, so you shouldn’t
ever with voltages exceeding 12V but bear in mind there can still be high currents
involved and even at 12V extreme causation and safety awareness should be taken at
all times.

3D printing involves high temperatures. The Extrusion nozzle of the hot end can run
about 230°C, the heated bed runs 110°C and the molten plastic extruded will initially
be at around 200°C, so special care and attention should be made when handling these
parts of the printer during operation.

It is not recommended that you leave your printer running unattended, or at least until
you are confident to do so. We cannot be held responsible for any loss, damage,

threat, hurt or other negligent result from either building or using the printer.

www.geeetech.com Tel: +86 755 2658 4110 Fax: +86 755 2658 4074 —858 Page 1
J



http://www.geeetech.com/

l
|

11l
|I||” ul

It

ShenZhen GETECH CO.,LTD

GEEETECH GEEETECH

Preparation

1.

Unpack the kit and check that all parts have been supplied with the Kkit.
Check the condition of each part as there might be some damage during
shipping.  To help you with this procedure we have supplied you with a bill
of materials (BOM) which can be found in the box. Each part has been
packed in a bag with an easily identifiable part number.

Should you identify damaged, missing or incomplete parts, please contact our
customer service immediately by email or through the website. At the bottom
of the BOM, there is a signature of reviewer, please take a picture of it and
attach the picture in your mail.

Read through each chapter of these instructions to gain an over-all idea of
what is involved and how long it might take, before starting on the work
described.

Before you start, you can sort all the parts in order, this will save you time
especially when trying to identify individual screws and nuts. Take care not
to mix up these parts as they may appear to be very similar to each other.
Ensure you have the necessary skills to carry out the work, or enlist the help of
someone who does.

Work on a big firm table or bench in a clean dry well-lit area.

This kit contains tiny parts; please keep them away from kids under 3.

If you run into problems, ask for help — our contact details are on our website
and we will always do our best to resolve any problems you may encounter
quickly and efficiently.

Step-by-step videos are available for you to refer to. Please combine this
instruction manual with the online videos to help you finish the work. For

access to the instruction videos, please subscribe our YouTube Channel.

www.geeetech.com Tel: +86 755 2658 4110 Fax: +86 755 2658 4074 — 858 Page 2

}
/



http://www.geeetech.com/
https://www.youtube.com/user/geeetech
http://www.geeetech.com/

||||||!il|]
il
|

== § ShenZhen GETECH CO.,LTD
GEEETECH GEEETECH

1 Base Assembly

1.1 Motor holder assembly

Name Part # Qty. Pic
Motor holder #A3 3
Motor holder support #A4 6
Square nut #13 6
M3 x 16 Screw #20 6
o |
M3 washer #5 6

Stepl: Select 1 A3 and 2 A4 parts and screw them together with the M3 x 16 (#20)

screws, M3 square nut (#13) and M3 washers (#5) provided.

www.geeetech.com Tel: +86 755 2658 4110 Fax: +86 755 2658 4074 —858 Page 3



http://www.geeetech.com/

ShenZhen GETECH CO.,LTD
GEEETECH

Take note, when assembled one side of the assembly is longer than the other side.

www.geeetech.com Tel: +86 755 2658 4110 Fax: +86 755 2658 4074 — 858 Page 4



http://www.geeetech.com/

ShenZhen GETECH CO.,LTD
GEEETECH

Repeat the above steps for the other 2 motor holder assemblies.

Videos

1.2 Connect motor ends to base plate

Name Part # Qty. Pic.

Base plate

#A2 1

Square nut

#13 9 ©
M3 x 16 Screw #20 9 —

www.geeetech.com Tel: +86 755 2658 4110 Fax: +86 755 2658 4074 —858 Page5



https://www.youtube.com/watch?v=xBmHJyc_2nA&list=PLODCkot3GriiDS1CVGWfn5wTXEW2gDPrF&index=1
http://www.geeetech.com/

1|!

LI
11l
|Il||| ul

m |
M
-

ShenZhen GETECH CO.,LTD

GEEE GEEETECH
21
M3 washer #5
Stepper motor #55 3
-
Pulley #34 3 ‘.t ’
< T,,,&
12 ==
M3 x 12 Screw #19
Step1: Mount the motor holder assemblies to the 3 tower locations of the base

plate (#A2).

and M3 washers (#5).

E—

A

Fix them with 9 M3 x 16 Screws (#20), Square nuts (#13)

www.geeetech.com

Tel: +86 755 2658 4110

Fax: +86 755 2658 4074 — 858 Page 6



http://www.geeetech.com/

ShenZhen GETECH CO.,LTD
GEEETECH

Step 2.  Mount the pulley on to the motor shaft. One of the screws should be

m |
M
-

screwed on the flat section of the shaft — ensure to screw them tightly, be

careful not to damage the screws.

Note:Pulley looks different here in the picture, but it will not affect the assembly and
use.
Step 3.  Mount the 3 motors to the assembled motor holders. Fix them with the
M3x12 screws (#19) and M3 washers (#5).
*  Note: It 1s better to have the wire connector mounted so then it is facing either left
or right. Do not mount it so the connector is facing up or down as it will

interfere with the base or the table.

www.geeetech.com Tel: +86 755 2658 4110 Fax: +86 755 2658 4074 —858 Page 7



http://www.geeetech.com/

II!

LLILAEE
11l
|I|||| ul

ShenZhen GETECH CO.,LTD
GEEETECH

m |
M
-

N
m
m
m

Videos

1.3 Mount the LCD panel

Name Part # Qty. Picture

LCD frame #A8 1

LCD support #A9 2

LCD2004 #49 1 | : *

www.geeetech.com Tel: +86 755 2658 4110 Fax: +86 755 2658 4074 —858 Page 8



https://www.youtube.com/watch?v=bH081ouH-Vo&index=2&list=PLODCkot3GriiDS1CVGWfn5wTXEW2gDPrF
http://www.geeetech.com/

ShenZhen GETECH CO.,LTD
GEEETECH

°

Square nut #13 4

==
M3 x 16 Screw #20 4
==

M3 x 12 Screw #19 4

Spacer #37 4
O

M3 washer #5 8

Knob #48 1 g

Step 1. Attach the LCD frame (#AS) to the support plate (#A9) with the M3 x 16
Screws (#20) and M3 square nuts (#13).

www.geeetech.com Tel: +86 755 2658 4110 Fax: +86 755 2658 4074 — 858 Page 9



http://www.geeetech.com/

ShenZhen GETECH CO.,LTD
GEEETECH

Step 2. Plug the aircraft-type spacer (#37) in to the 4 screw holes on the LCD2004

_.*
— . S

(#AR8) frame.

%
3

www.geeetech.com Tel: +86 755 2658 4110 Fax: +86 755 2658 4074 — 858 Page 10

% }
7/



http://www.geeetech.com/

LLILAEE
11l
|I||i|

==z ShenZhen GETECH CO.,LTD
GEEETECH GEEETECH

Step 3.  Assemble the LCD frame (#A8) and LCD2004 (#49) with 4 M3 x 12

Screws (#19) and washers (#5).

Step 4.  Install the the knob over the protruding stalk and screw it in place with the

screw located in the hole.

3

www.geeetech.com Tel: +86 755 2658 4110 Fax: +86 755 2658 4074 — 858 Page 11

}
/



http://www.geeetech.com/

{]

l
|

LLILAEE
11l
|I||l| ul

ShenZhen GETECH CO.,LTD
GEEETECH

m |
M
-

N
m
m
m

Step 5. Mount the assembled LCD kit onto the base plate. Screw it up with 2 M3

x 16 screws (#20), M3 square nuts (#13) and washers (#5).

www.geeetech.com Tel: +86 755 2658 4110 Fax: +86 755 2658 4074 — 858 Page 12



http://www.geeetech.com/

ShenZhen GETECH CO.,LTD
GEEETECH

Videos

1.4 Mount the fan

Name Part # Qty. Picture
g .
Fan (40x40x10) #45 1 @

==

M3 x 16 Screw #20 1

M3 x 25 screw #22 2 b

www.geeetech.com Tel: +86 755 2658 4110 Fax: +86 755 2658 4074 — 858 Page 13



https://www.youtube.com/watch?v=BbXKtO4gLvg&index=3&list=PLODCkot3GriiDS1CVGWfn5wTXEW2gDPrF
http://www.geeetech.com/

ShenZhen GETECH CO.,LTD

(n)
m
m
mi
m ||r|u|||
M
-

GEEETECH
M3 Square nut #13 1 °
M3 nut #10 2 @
M3 washer #5 3 o I
Step 1.  Mount the fan to the fan mount, screwing it up with 2 M3 x 25 screws

(#22), M3 nuts (#13) and washers (#5).

www.geeetech.com Tel: +86 755 2658 4110 Fax: +86 755 2658 4074 — 858 Page 14



http://www.geeetech.com/

1|!

LI
11l
|Il||| ul

ShenZhen GETECH CO.,LTD
GEEETECH

Step 2.  Mount the assembled fan mount to the base plate (#A2) with a M3 x 16

m |
M
-

N
m
m
m

screw (#20) and M3 square nut (#13) and washer (#5).

\X 1) ‘

Videos

1.5 Mount the control board.

Name Part # Qty. Picture

Control board #50 1
GT2560 set
Spacer #37 4

www.geeetech.com Tel: +86 755 2658 4110 Fax: +86 755 2658 4074 — 858 Page 15



https://www.youtube.com/watch?v=LJv3sURBESY&list=PLODCkot3GriiDS1CVGWfn5wTXEW2gDPrF&index=4
http://www.geeetech.com/

ShenZhen GETECH CO.,LTD

GEEETECH
M3 x 12 Screw #19 4
M3 washer #5 4 O

Step 1.  Plug the aircraft-type spacer (#37) into the 4 screw holes on the underside
of the control board (#50).

www.geeetech.com Tel: +86 755 2658 4110 Fax: +86 755 2658 4074 — 858 Page 16



http://www.geeetech.com/

{]

=—=: ShenZhen GETECH CO..LTD
GEEETECH GEEETECH

Step 2. Attach the control board (#50) to the base plate (#A2) with 4 M3 x 12

Screws (#19) and m3 washers (#5).

Note: It is better to have the fan pointing directly towards the MOSFET located

on the control board (as pictured above).

Don’t forget to stick the heat sink(#42) on the chip of the A4988 stepper motor driver

with sticker(#41).

Videos

1.6 Mount the print bed.

Name Part # Qty. Picture

www.geeetech.com Tel: +86 755 2658 4110 Fax: +86 755 2658 4074 — 858 Page 17



https://www.youtube.com/watch?v=AkIjDvzU4HU&list=PLODCkot3GriiDS1CVGWfn5wTXEW2gDPrF&index=5
http://www.geeetech.com/

: ShenZhen GETECH CO.,LTD
€ECH GEEETECH

Building platform #MS 1
Heat-bed #54 1
Hex
feemmmmmmmn
Counter- #14 3
sunk-head screw
«©
Spring #28 3
3.5 x 20mm
"n:l_l/\‘
Wing nut #12 3
O
M3 washer #5 6

*Note:  For your convenience the heat-bed has been pre-soldered you can quickly

and easily mount them together.

www.geeetech.com Tel: +86 755 2658 4110 Fax: +86 755 2658 4074 — 858 Page 18



http://www.geeetech.com/

= ShenZhen GETECH CO.,LTD
GEEETECH GEEETECH

Stepl. Stack the building platform (#MS8) on top of the heat-bed (#54) keeping the

holes aligned.

www.geeetech.com Tel: +86 755 2658 4110 Fax: +86 755 2658 4074 — 858 Page 19



http://www.geeetech.com/

: ShenZhen GETECH CO..LTD
€CH GEEETECH

Thread the M3x30mm Hex Counter-sunk-head screw (#14) through the
building platform (M8) and heat-bed (#54), add washers (#5) and spring

Step 2.

(#28); the assembly should now like this:

M3 X 30

washer

washer

Fax: +86 755 2658 4074 — 858 Page 20

www.geeetech.com Tel: +86 755 2658 4110



http://www.geeetech.com/

ShenZhen GETECH CO.,LTD
GEEETECH

Step3.  Locate the assembly over the holes provided in the base plate (#A2) anf

then lock the complete assembly in place with a wing nut (#12).

www.geeetech.com Tel: +86 755 2658 4110 Fax: +86 755 2658 4074 — 858 Page 21



http://www.geeetech.com/

ShenZhen GETECH CO.,LTD

m |
M
-

GEEET GEEETECH
Videos
2 Top Plate Assembly
2.1 Drive wheel mount
Part # Qty. Picture

Name

#AS 3 o

Drive wheel mount

M3x25 Screw #22 6
M3 nut #10 6 @
O
M3 washer #5 6

Fax: +86 755 2658 4074 — 858 Page 22

www.geeetech.com Tel: +86 755 2658 4110



https://www.youtube.com/watch?v=P92ZLRIGG_Q&list=PLODCkot3GriiDS1CVGWfn5wTXEW2gDPrF&index=6
http://www.geeetech.com/

=== ¢ ShenZhen GETECH CO.,LTD
GEEETECH GEEETECH

Step 1.  Mount the drive wheel mount to the top plate (#AS5) on Al; screw them up

with M3 x 25 screws (#22) , M3 nut (#10) and washers (#5).

Repeat the procedure for the other two drive wheel mounts.

Videos
2.2 Endstop mount
Name Part # Qty. Picture
Top plate #A1 1 6
Endstop mount #A6 3 ‘
Endstop #44 3 7/ E
Q.-
M2.5 x 16 screw #17 6 c—

/ h

www.geeetech.com Tel: +86 755 2658 4110 Fax: +86 755 2658 4074 — 858 Page 23

;
7



https://www.youtube.com/watch?v=5ba8rLm1NBU&index=7&list=PLODCkot3GriiDS1CVGWfn5wTXEW2gDPrF
http://www.geeetech.com/

{]

l
|

LLILAEE
11l
|I||l| ul

ShenZhen GETECH CO.,LTD

m |
M
-

GEEE GEEETECH
M3 x 16 Screw #20 3
©
Square nut #13 3
M3 washer #5 9 O
@.
M2.5 nut #9 6

Step 1.  Mount the three endstops (#44) onto the endstop mounts (#A6) in the same

direction.  Fix in place with with M2.5 x 16 screws (#17) and M2.5 nut

(#9) ensuring that they are tightly fixed.

www.geeetech.com Tel: +86 755 2658 4110 Fax: +86 755 2658 4074 — 858 Page 24
/



http://www.geeetech.com/

===% Shenzhen GETECH CO.,LTD
GEEETECH GEEETECH

Step 2. Bend the wire connector a small amount taking care not to break the

connector.

Note: You should be very gentle and note the direction, or the connector will

easily break.

www.geeetech.com Tel: +86 755 2658 4110 Fax: +86 755 2658 4074 — 858 Page 25



http://www.geeetech.com/

||'||'u]| |

LLILAEE
|I||l| ul

ShenZhen GETECH CO.,LTD
GEEETECH

Step 2.  Mount the assembled parts onto the top plate (#A1). And attach them

m |
M
-

N
m
m
m

with the M3 x 16 screws (#20), M3 square nuts (#13) and M3 washers (#5).
Again, take note of the endstop mounting direction.
*Note:  The opening of all the endstops should either be in the clockwise or

anti-clockwise direction — but they need to be all mounted in the same

direction.

www.geeetech.com Tel: +86 755 2658 4110 Fax: +86 755 2658 4074 — 858 Page 26
/



http://www.geeetech.com/

|

l

LLILAEE
11l
|I||l| ul

m |
M
-

N
m
m
m

ShenZhen GETECH CO.,LTD
GEEETECH

Videos

3 Assembling the carriage

www.geeetech.com

Tel: +86 755 2658 4110 Fax: +86 755 2658 4074 — 858 Page 27



https://www.youtube.com/watch?v=axkiNF_j0kY&index=8&list=PLODCkot3GriiDS1CVGWfn5wTXEW2gDPrF
http://www.geeetech.com/

ShenZhen GETECH CO.,LTD

GEEETECH
Name Part # Qty. Picture
Carriage mount #A12 3 -
Belt mount #MS5 3 R 4
Endstop trigger mount #M6 3 V
Diagonal Rod joint #M7 6 O ~/
PCS10UU #35 6
Linear Bearing
M3x12mm Screw #19 12 E=
M5x16mm Screw #27 12 ==
M5x20mm Screw #27TA 12 :
M3x40mm Screw #23 3 =
Spring #29 3
o]
M3 washer #5 24

www.geeetech.com

Tel: +86 755 2658 4110

Fax: +86 755 2658 4074 — 858 Page 28



http://www.geeetech.com/

ShenZhen GETECH CO.,LTD

GEEETECH GEEETECH

Rod-end bearing #3 6
~
holder 7
MS5 nut #10A 24 @

* PCS8UU linear bearings is a modified version of PCS8UU linear bearings, the

block is made of high strength ABS, which is lighter and more flexible.

Why we changed the PCS8UU linear bearings into the PCS8§UU ?

To lighten the loads of the carriage in case it slide down during printing and to reduce

the drag of each axis so that the carriage can move more flexible therefore increase

the precision of printing.

Step 1.

Step 2.

Step 3.

Note:

Fix the belt mount (#M5)on the carriage mount (#A12) using 2 M3 x12
screws (#19) and washer (#5).

On the other side of the carriage mount (#A12) fix the endstop trigger
mount again with 2 M3 x 12mm screws (#19) and washer (#5).

Connect the diagonal rod joint (#M7) and the PCS10UU linear bearing
(#35) on to the carriage mount (#A12) ensuring that the bearing sleeves
(round holes to fix the rod-end bearing holder) are mounted to the outside
of the assembly (refer to the picture below). Fix with M5x16mm screws
(#27) and M5x20mm screws and M5 nuts.

Take special note of the direction of the diagonal rod joint, the wider edge

is near the Endstop trigger mount.

www.geeetech.com Tel: +86 755 2658 4110 Fax: +86 755 2658 4074 — 858 Page 29



http://www.geeetech.com/

1|1

ShenZhen GETECH CO.,LTD
GEEETECH

m |
M
-

N
m
m
m

M5X20MM

M5X16MM /

M5X16MM

Endstop trigger mount

BELT MOUNT

www.geeetech.com Tel: +86 755 2658 4110 Fax: +86 755 2658 4074 — 858 Page 30



http://www.geeetech.com/

=== ¢ ShenZhen GETECH CO.,LTD
GEEETECH GEEETECH

Step 3.  Now insert the M3x40mm screw (#23) into the endstop trigger mount with

a spring (#29) in between. Here you need to use washers (#5) to

correctly complete the assembly.

www.geeetech.com Tel: +86 755 2658 4110 Fax: +86 755 2658 4074 — 858 Page 31
/



http://www.geeetech.com/

=== ¢ ShenZhen GETECH CO.,LTD
GEEETECH GEEETECH

Repeat the steps for the remaining two carriages. When you have completed these

all three carriages should be exactly the same and look as in this picture:

Step4.  Finally insert the rod-end bearing holder (#3) into the diagonal rod joint
(#M7) fixing it place with a M3x8mm screw (#18) and M3 washer (#5).

Repeat the step for the other 2 carriages.

www.geeetech.com Tel: +86 755 2658 4110 Fax: +86 755 2658 4074 — 858 Page 32
/



http://www.geeetech.com/

II!

LLILAEE
11l
|I|||| ul

m |
M
-

N
m
m
m

ShenZhen GETECH CO.,LTD
GEEETECH

Videos

4 Assemble the print platform

4.1 mount the fan

Name Part # Qty. Picture
Spider #M1 1
Fan (30x30x10) #47 1
Fan mount #M2 1 ™
e —— WV

www.geeetech.com

Tel: +86 755 2658 4110

Fax: +86 755 2658 4074 — 858

Page 33



https://www.youtube.com/watch?v=fnsp0HBvecY&index=9&list=PLODCkot3GriiDS1CVGWfn5wTXEW2gDPrF
http://www.geeetech.com/

1]

Jitt
Il
|Il||| ul

ShenZhen GETECH CO.,LTD

m |
M
-

GEEE GEEETECH
M3 x 16 screw #20 2
M3 x20 screw #21 2
M3 washer #5 2 o
|

Step 1.  Mount the fan (#47) on to the angled (slanted) face of the fan mount (M2)

with 2 M3x 20 screws (#21) and M3 washers (#5).

www.geeetech.com Tel: +86 755 2658 4110 Fax: +86 755 2658 4074 — 858 Page 34



http://www.geeetech.com/

=== ¢ ShenZhen GETECH CO.,LTD
GEEETECH GEEETECH

Step2.  Mount the assembled fan mount on the spider (#M1) with 2 M3 x16mm

screws (#20).

4.2 Mount the Probe mount

Name Part # Qty. Picture

Probe mount #M4 1 -

M2.5 x 16 screw #17 2

www.geeetech.com Tel: +86 755 2658 4110 Fax: +86 755 2658 4074 — 858 Page 35



http://www.geeetech.com/

===% Shenzhen GETECH CO.,LTD
GEEETECH GEEETECH

Step 1.  Mount the probe mount (#M4) on the spider (#M1) with 2 M2.5 x16mm

screws (#17). *Taking note that the screws (#M17) are inserted from the

underside of the spider (#M1) fixing the probe mount (#M4) to the top side

£ ®

of the spider (#M1).

4.3 Mount the rod-end bearing holder and diagonal rod

Name Part # Qty. Picture
./;'/a
Diagonal Rod #4 6 S 'A
©

rod-end bearing #3 6
holder

www.geeetech.com Tel: +86 755 2658 4110 Fax: +86 755 2658 4074 — 858 Page 36



http://www.geeetech.com/

: ShenZhen GETECH CO.,LTD
€ECH GEEETECH

Round head screw #15 6 e
with pad
M3 washer #5 6 O
M3 x 8 screw #18 6

Step 1. Insert the rod-end bearing holder (#3) into the diagonal rod joint location
of the spider (#M1), fix it in place with M3x8mm screw (18) and M3
washer (#5).

www.geeetech.com Tel: +86 755 2658 4110 Fax: +86 755 2658 4074 — 858 Page 37



http://www.geeetech.com/

ShenZhen GETECH CO.,LTD
GEEETECH

Step 2. Slide the diagonal rod (#4) on to the rod-end bearing holder (#3) and fix it

in place with a round head screw with pad (#15).

www.geeetech.com Tel: +86 755 2658 4110 Fax: +86 755 2658 4074 —858 Page 38



http://www.geeetech.com/

——H Shenzhen GETECH CO.,LTD
GEEETECH GEEETECH
4.4. Mount the endstop and the probe.
Name Part # Qty. Picture
Endstop #44 1 A
Q.\E
Probe #43 1 I—
««©
Spring(3.5*30) #29 1
Probe #M3 1 ' ;
Lock ring
———
M2.5 x 8 screw #16 2

www.geeetech.com

Tel: +86 755 2658 4110

Fax: +86 755 2658 4074 — 858 Page 39



http://www.geeetech.com/

ShenZhen GETECH CO.,LTD
GEEETECH

Step 1.  Mount an endstop (#44) on to the spider (#M1) at the screw hole located

adjacent to the probe mount (#M4) with 2 M2.5 x 8 screws (#16).

Step 2. Insert the probe (#43) into the probe mount (#M4), slide on the provided

spring (#29) and lock it in place with the lock ring (#M3).

r ¥ N

www.geeetech.com Tel: +86 755 2658 4110 Fax: +86 755 2658 4074 — 858 Page 40



http://www.geeetech.com/

ShenZhen GETECH CO.,LTD
GEEETECH

4.5 Mount the hotend.

Name Part # Qty. Picture
Hotend #57 1 I M
& w Ll
S v
M4 x 16 screw #25 2 E

www.geeetech.com Tel: +86 755 2658 4110

Fax: +86 755 2658 4074 — 858 Page 41



http://www.geeetech.com/

ShenZhen GETECH CO.,LTD
GEEETECH

Step 1.  Mount the hotend (#57) on the now assembled spider (#M1) with 2 M4 x

16 screws (#25).
*Note: Mounting of the single and double hot-ends are done exactly the same

way.

Videos

5 Mount the smooth rods

Name Part # Qty. Picture

-

-

Smooth Rod #1 6 /

www.geeetech.com Tel: +86 755 2658 4110 Fax: +86 755 2658 4074 — 858 Page 42



https://www.youtube.com/watch?v=kN0-_2DgVew&list=PLODCkot3GriiDS1CVGWfn5wTXEW2gDPrF&index=10
http://www.geeetech.com/

ShenZhen GETECH CO.,LTD

m |
M
-

GEEE GEEETECH
M4 x 8 Screw #24 6
O
M8 Washers #8 6
O
M4 washer #6 6
Step 1. Slide a M8 washer (#8) on to an end of the smooth rod (#1). Insert that

end of the rod (#1) into one of the holes located on the tower of base plate

(#A1).

Fix the rod (#1) in place with M4 washer (#4) and M4x8 screw (#24).

Step 2.

www.geeetech.com Tel: +86 755 2658 4110 Fax: +86 755 2658 4074 — 858 Page 43



http://www.geeetech.com/

ShenZhen GETECH CO.,LTD
GEEETECH

Videos

www.geeetech.com Tel: +86 755 2658 4110 Fax: +86 755 2658 4074 — 858 Page 44



https://www.youtube.com/watch?v=GBQGpz8rsM4&list=PLODCkot3GriiDS1CVGWfn5wTXEW2gDPrF&index=11
http://www.geeetech.com/

1|!

1A

||||”||||
|Il||| ul
|||u”

== § ShenZhen GETECH CO.,LTD
GEEETECH GEEETECH

6 Mount the carriage and the top plate

Name Part # Qty. Picture
M4 x 8 Screw #24 6
O
M8 Washers #8 6
O
M4 washer #6 6

Step 1. Slide the carriages down the smooth rods (#1) pairing one carriage with

each set of 2 smooth rods (#1). You should now have the beginnings of

three towers (X, Y and Z).

www.geeetech.com Tel: +86 755 2658 4110 Fax: +86 755 2658 4074 — 858 Page 45



http://www.geeetech.com/

ShenZhen GETECH CO.,LTD
GEEETECH

*Note:

*Note:

Step 2.

At this point it may be a good opportunity to check that the carriage
endstop screws (#23) actually connect with the endstops (#44). Align the
top place (#A1) on to the top of the rods (#1) and check that the endstops

are correctly orientated.

If you find it difficult to slide the carriage along the rod, or the carriage
does not slide smoothly, you can slightly loosen the screws on the difficult
linear bearing (#35) to release some alignment pressure with the smooth

rod (#1).

Slide a M8 washer (#8) on each top of each smooth rod (#1) and then align
the top plate (#A1) and smooth rods (#1) until with some pressure the top
place (A1) slides on to the three towers. Fix the top place (Al) in place
with the M4x 8 screws (#24) and M4 washers (#6).

www.geeetech.com Tel: +86 755 2658 4110 Fax: +86 755 2658 4074 — 858 Page 46



http://www.geeetech.com/

ShenZhen GETECH CO.,LTD
GEEETECH

m |
M
-

*Photos with PCS8UU linear bearings in this instruction is the previous version,here

we use PCS8UU instead. Picture is just for reference.

Fax: +86 755 2658 4074 — 858 Page 47

www.geeetech.com Tel: +86 755 2658 4110



http://www.geeetech.com/

== £ ShenZhen GETECH CO.,LTD
GEEETECH GEEETECH

Videos

www.geeetech.com Tel: +86 755 2658 4110 Fax: +86 755 2658 4074 — 858 Page 48



https://www.youtube.com/watch?v=GBQGpz8rsM4&list=PLODCkot3GriiDS1CVGWfn5wTXEW2gDPrF&index=11
http://www.geeetech.com/

===% Shenzhen GETECH CO.,LTD
GEEETECH GEEETECH
7 Mount the Belt
7.1 Assemble the drive wheel
Part name Part # Qty. Picture
Drive wheel holder #33 3 °
Drive wheel #32 3 P
£ ]
R84zz Ball Bearing #31 6 e
M3 x16mm screw #20 3 h
M4 x 25mm screw #26 3 h
M4 washer #6 3 o
M4 lock nut #11 3 @
wing nut #12 3

www.geeetech.com

Tel: +86 755 2658 4110

Fax: +86 755 2658 4074 — 858 Page 49



http://www.geeetech.com/

l
|

LLILAEE
11l
|I||l| ul

ShenZhen GETECH CO.,LTD
GEEETECH

Step 1.  Thread the M3 x 16 screw (#20) through the top hole on the drive wheel

m |
M
-

N
m
m
m

holder (#33).

Step2.  Pick up 2 MR84zz ball bearings (#31). Insert 1 MR84zz ball bearings
(#31) into both ends of the drive wheel (#32).

www.geeetech.com Tel: +86 755 2658 4110 Fax: +86 755 2658 4074 — 858 Page 50
/



http://www.geeetech.com/

ShenZhen GETECH CO.,LTD
GEEETECH

www.geeetech.com Tel: +86 755 2658 4110 Fax: +86 755 2658 4074 —858 Page 51‘



http://www.geeetech.com/

= ShenZhen GETECH CO.,LTD
GEEETECH GEEETECH

Step 3.  Place the drive wheel (#32) in to the drive wheel holder (#33) and fix it in

place with an M4 x25 screw (#26) and M4 washer (#6). Lock the other
end with a M4 lock nut (#11). You may need a wrench to tighten M4

locking nut (#11).

www.geeetech.com Tel: +86 755 2658 4110 Fax: +86 755 2658 4074 — 858 Page 52
/



http://www.geeetech.com/

ShenZhen GETECH CO.,LTD
GEEETECH

*Note: Do not screw it too tightly as it may restrict the free movement of the drive
wheel. It is important that you leave enough room for the wheel to turn
freely.

Repeat these steps to assemble the other two drive wheel assemblies.

Step4.  Fix the drive wheel assembly loosely on the top plate (#A1) with a wing
nut (#12).

Repeat these steps to mount the other two drive wheel assemblies to the top plate

(#A1).

7.2 Add the belt

Name Part # Qty. Picture

Timing Belt #36 3 ;

-

M3 x8 Screw #18 6

www.geeetech.com Tel: +86 755 2658 4110 Fax: +86 755 2658 4074 — 858 Page 53



http://www.geeetech.com/

Ji
Il lll
|I|||| il

||||||||[

5 ShenZhen GETECH CO.,LTD
GEEETECH GEEETECH

M3 washer #5 6 o

Step 1.  Thread the timing belt (#36) through the drive wheel with the pitched side

in direct contact with the drive wheel and the smooth side facing out.

Step 2. Punch a 2-2.5mm hole in to the timing belt (#36) with a leather hole punch or
similar (not supplied).

Step 3. Fix one end of the timing belt (#36) to the belt mount (#M5) with a M3x8mm
screw (#18) and M3 washer (#5).

Step 4. Guide the timing belt (#36) around the motor pulley (#34) and back up to the
underside of the belt mount (#M5). Mark the location of the new hole to be punched
to allow the timing belt (#36) to be fixed to the belt mount (#M5). Trim the timing
belt (#36), punch the hole and fix it to the belt mount (#M5) with a M3x8mm screw
(#18) and M3 washer (#5).

www.geeetech.com Tel: +86 755 2658 4110 Fax: +86 755 2658 4074 — 858 Page 54



http://www.geeetech.com/

===% Shenzhen GETECH CO.,LTD
GEEETECH GEEETECH

*Note: Before you cut the belt, be sure that you have the correct length, it should

be about 110cm long in total.

www.geeetech.com Tel: +86 755 2658 4110 Fax: +86 755 2658 4074 — 858 Page 55



http://www.geeetech.com/

1|!

Jitt
Il
|Il||| ul

ShenZhen GETECH CO.,LTD
GEEETECH

m ||||||||[
1 M
| L

- m |

- m
E_— M

e

e -
- .";-..-.'a-“"""

Step 5.Tighten the wing nut (#12) to to reduce the slack in the timing belt (#36).

Repeat the above steps for the other 2 timing belts (#36).

Videos

8 Connect the Diagonal Rod to the carriage

Name Part # Qty. Picture
: g
Round head screw with pad #15 6 o

www.geeetech.com Tel: +86 755 2658 4110 Fax: +86 755 2658 4074 — 858 Page 56



https://www.youtube.com/watch?v=EoUFGwVGdgw&list=PLODCkot3GriiDS1CVGWfn5wTXEW2gDPrF&index=13
http://www.geeetech.com/

===% Shenzhen GETECH CO.,LTD
GEEETECH GEEETECH

Step 1. Place the print head assembly on to the building platform (#M8) aligning it

so then the end stop (#44) and probe (#43) are facing the “X” tower.

Step2.  Working with the “X” axis first, slide the diagonal rod (#4) on to the on the
rod-end bearing holder located on the assembled print assembly, fixing it
on with a round head screw with pad (#15).

Step 3.  Fix the other end of the diagonal rod (#4) to the carriage located on the “X

axis” tower with a round head screw with pad (#15).

www.geeetech.com Tel: +86 755 2658 4110 Fax: +86 755 2658 4074 — 858 Page 57



http://www.geeetech.com/

===% Shenzhen GETECH CO.,LTD
GEEETECH GEEETECH

*Note. The auto-leveling device is towards the X tower, as shown in the following

picture:

Fix the remaining diagonal rods (#4) to the carriages with a round head screw with

pad (#15).

Videos

9 Mount the extruder

We shall be using the dual extruder as the example in this assembly guide as most of

the steps are very similar to the single extruder model.

www.geeetech.com Tel: +86 755 2658 4110 Fax: +86 755 2658 4074 — 858 Page 58



https://www.youtube.com/watch?v=Z3bE7V8dD_I&list=PLODCkot3GriiDS1CVGWfn5wTXEW2gDPrF&index=14
http://www.geeetech.com/

i |
Il[l |
o

ShenZhen GETECH CO.,LTD

GEEETECH GEEETECH
Name Part # Qty. Picture
Extruder #56A/B 2
M4 x 12 screw #24A 8

www.geeetech.com

Tel: +86 755 2658 4110

Fax: +86 755 2658 4074 — 858 Page 59



http://www.geeetech.com/

ShenZhen GETECH CO.,LTD
GEEETECH

Note: In the case of the dual extruder model, ensure that the release handles on

the extruder (#56A/B) are positioned as per the photo below otherwise
they will not align with the screw holes in the top plate (#Al).

Step 1.  Find out the locating holes on the top plate (#A1) and mount the the
extruder (#56) and from the underside of the top plate (#Al), fix in place
with 4 M4x 12 (#24A) screws and washers (#6).

Repeat this step for the other extruder (#56).

www.geeetech.com Tel: +86 755 2658 4110 Fax: +86 755 2658 4074 — 858 Page 60



http://www.geeetech.com/

ShenZhen GETECH CO.,LTD
GEEETECH

Videos

10 Mount the filament holder

Note: If you prefer, this step can be left for the very end of the assembly and

configuration process.

Name Part # Qty. Picture
Spool holder #A10 1 %
Side panel
Spool holder #A11 1 %
Side panel

www.geeetech.com Tel: +86 755 2658 4110 Fax: +86 755 2658 4074 — 858 Page 61



https://www.youtube.com/watch?v=9ej7tDSvT4s&list=PLODCkot3GriiDS1CVGWfn5wTXEW2gDPrF&index=15
http://www.geeetech.com/

1|!

T
Il

m |
M
-

ShenZhen GETECH CO.,LTD

N
m
m
m

GEEETECH
M3x16 screw #20 4
Square nut #13 4
& 3 t‘
) ) \ )
locking rin #30 2 .
grmg %

Step 1. Fit the spool holder side panel (#A10) in to the locating holes on the top
plate (#A1) and fix in place with M3x16 screw (#20), M3 square nut (#13)
and washer (#5).

Step 2.  Repeat the previous step with the other spool holder side panel (#A10)
fixing in place with M3x16 screw (#20), M3 square nut (#13) and washer
(#5).

Step 3. Slide the spool holder round rod (#2) through the holes provided in the
spool holder side panels (#A10 & #A11) and lock the spool holder rod (#2)
in place with the locking rings (#30). You can finish this step later when

you start printing.

EXAMPLE 1: G2

www.geeetech.com Tel: +86 755 2658 4110 Fax: +86 755 2658 4074 — 858 Page 62



http://www.geeetech.com/

"y l|
il

Jitt
I

ShenZhen GETECH CO.,LTD
GEEETECH

m |
M
-

N
m
m
m

e S o

T i e e, S o

EXAMPLE 2: G2S

www.geeetech.com Tel: +86 755 2658 4110 Fax: +86 755 2658 4074 — 858 Page 63



http://www.geeetech.com/

==: ShenzZhen GETECH CO.,LTD
GEEETECH GEEETECH

Note: For this dual filament spool, you need to use the locking ring to lock the

spool on both ends.

Videos

11 Connect the feeding pipe

Name Part # Qty. Picture

Feeding pipe #1 1

www.geeetech.com Tel: +86 755 2658 4110 Fax: +86 755 2658 4074 — 858 Page 64



https://www.youtube.com/watch?v=DUhMLEk0I0Y&feature=youtu.be
http://www.geeetech.com/

ShenZhen GETECH CO.,LTD
GEEETECH

Step 1.  Plug one end of the feeding pipe (#1) into the push-fitting located at the

top of the hot end (identified by the blue plastic ring) and the other end
into that of the extruder (#56A/B).

Note: Before connecting the feeding pipe, you need to match the extruder and
the hot end. From the viewpoint of back (“Z” tower) the left side

extruder is referred to as  “extruder 2” and the right one is “extruder 1”.

e

’:f; (A

s S _ o |
E,(’XtTH(IUF 1
~ g B : A

_— #

extruder 2 é

o

www.geeetech.com Tel: +86 755 2658 4110 Fax: +86 755 2658 4074 — 858 Page 65



http://www.geeetech.com/

=== ¢ ShenZhen GETECH CO.,LTD
GEEETECH GEEETECH

Note: The hot end at the front (nearest the LCD panel) is “extruder 1” and the

one behind it (nearest the “Z” tower) is “extruder 2”.

|

*Note: If you need to pull the tube out, please press the push-in fitting( blue part )

while pulling.

www.geeetech.com Tel: +86 755 2658 4110 Fax: +86 755 2658 4074 — 858 Page 66
/



http://www.geeetech.com/

=== ShenZhen GETECH CO.,LTD
GEEETECH GEEETECH

12 Wiring

Before you start wiring, please take a look at the wiring schematics.

Z Axis Y Axis X Axis
. .

Extruder Heater 1 |

Extruder Thsrrx\shr 1 )
~ ——— e} P
) iCr sollvolloel| 5 @ " (
Extruder Heater 2 NS L 0 H . - | 7 Gl
Extruder Thermistor 2 N TN R i gl | 4 g
] i e
= o
1 i e’ LCD ENCODER SD CARD . °
oy ; s > - | °
Yy - = 2 o || °
HotBed‘\lserm\stor z RSI M‘S °
OFF h 1,
£ on [0 178
(o °
‘ ) (=]
e
‘ ngsao -
°
iﬁrﬁfﬁﬁiﬁf“r E. il
\ v 2 ]
b o
¥ H B
- R o |t
i i . - H o
T I o
M i D
:
. )
. z

. .
Extruder 1 Extruder 2

You can see original picture here.

www.geeetech.com Tel: +86 755 2658 4110 Fax: +86 755 2658 4074 — 858 Page 67



http://www.geeetech.com/wiki/index.php/GT2560
http://www.geeetech.com/

ShenZhen GETECH CO.,LTD

GEEETECH GEEETECH

1Connect wires for motors.
Connect wires for X-axis motor.

Step 1.

Step 2.  Connect wires for Y-axis motor.

[ FEE—

Page 68

www.geeetech.com Tel: +86 755 2658 4110 Fax: +86 755 2658 4074 — 858



http://www.geeetech.com/

ShenZhen GETECH CO.,LTD
GEEETECH

Step 3.  Connect wires for Z-axis motor.

2Connect extruder motor(s)
Step 1. Identify which extruder you are connecting; this connector plug is for

“extruder 1” (for dual hot end) or just the extruder (single hot end).

- F'!!J& ltw—'ii e“_";

www.geeetech.com Tel: +86 755 2658 4110 Fax: +86 755 2658 4074 — 858 Page 69



http://www.geeetech.com/

m |
M
-

ShenZhen GETECH CO.,LTD
GEEETECH
Step 2.

Connect “extruder 2” to this connector plug. (FOR G2S PRO)

www.geeetech.com

Tel: +86 755 2658 4110

Fax: +86 755 2658 4074 — 858 Page 70



http://www.geeetech.com/

=== ¢ ShenZhen GETECH CO.,LTD
GEEETECH GEEETECH

3Heating wires

Note: Heating wires do not have a positive (+) or negative (-) wire, therefore you
can safely connect either wire into the connector plug.
Step 1.  Loosen the screws on the green connector and insert the wires and re-

tighten the connector.

www.geeetech.com Tel: +86 755 2658 4110 Fax: +86 755 2658 4074 — 858 Page 71



http://www.geeetech.com/

ShenZhen GETECH CO.,LTD
GEEETECH

Step 2.  Connect heat-bed wires.

Step 3.  Connect “hot end 1” (nearest LCD panel) heating wire.

www.geeetech.com Tel: +86 755 2658 4110 Fax: +86 755 2658 4074 — 858 Page 72



http://www.geeetech.com/

=—= i ShenZhen GETECH CO.,LTD
GEEETECH GEEETECH

Step4.  Connect “hot end 2” (nearest “Z” tower) heating wire.

il

i

*Note: ~ Take much care when connecting wires. Do not rush and do not mix up the
wires.  Take special care not to mix up the wires for heating and the

thermistors.

www.geeetech.com Tel: +86 755 2658 4110 Fax: +86 755 2658 4074 — 858 Page 73



http://www.geeetech.com/

I “l

|!!||| ul
||||||[

== § ShenZhen GETECH CO.,LTD
GEEETECH GEEETECH

4Connect wires for thermistor.

Step 1.  Connect the thermistor from to the heat-bed to the left connector plug.

Step 2.  Connect the thermistor from “hot end 1 to the right connector plug.

Step 3. Connect the thermistor from “hot end 2” to the middle connector plug.

www.geeetech.com Tel: +86 755 2658 4110 Fax: +86 755 2658 4074 — 858 Page 74



http://www.geeetech.com/

ShenZhen GETECH CO.,LTD
GEEETECH

5 Connect wires for endstop.

Step 1.  Connect the X-axis endstop to the X-max connector plug.

S

www.geeetech.com Tel: +86 755 2658 4110 Fax: +86 755 2658 4074 — 858 Page 75



http://www.geeetech.com/

ShenZhen GETECH CO.,LTD
GEEETECH

GEEETECH
Connect Y-axis endstop to the Y-max connector plug.
L

Step 2.

Connect Z-axis endstop to the Z-max connector plug.

Step 3.

Fax: +86 755 2658 4074 — 858 Page 76

Tel: +86 755 2658 4110

www.geeetech.com



http://www.geeetech.com/

ShenZhen GETECH CO.,LTD
GEEETECH

m |
M
-

Step4.  Connect the auto-leveling probe endstop to the Z-min connector plug.

e : e P - v
- . . ' /
.f . 4 v oy
. : .‘\. " i e
- e 4 ’ L 9 LAY
4
“

www.geeetech.com Tel: +86 755 2658 4110 Fax: +86 755 2658 4074 — 858 Page 77



http://www.geeetech.com/

=—= ShenZhen GETECH CO.,LTD
GEEETECH GEEETECH

6Connect wires for Fan.
Connect control board fan to the FAN1 connector plug.

Step 1.
a 3 :v ‘*‘ —
o P
Step2.  Connect either extruder fans to FAN2 connector plug and the other

extruder fan to FAN3 connector plug.

www.geeetech.com Tel: +86 755 2658 4110 Fax: +86 755 2658 4074 — 858 Page 78



http://www.geeetech.com/

ShenZhen GETECH CO.,LTD
GEEETECH

Step 3.  Connect the hot-end fan to the FAN-PWM connector plug.

7Connect wires for LCD panel.

Note: The LCD controller comes with connectors and two cables, the are not to
be mixed up as this could cause damage to the LCD, SD card reader or
controller board, so please take care.

Step 1.  Connect the first cable from EXP1 to LCD, then connect the second cable
from EXP2 to SD card.

EXP1 to LCD
EXP2 to SD card

www.geeetech.com Tel: +86 755 2658 4110 Fax: +86 755 2658 4074 — 858 Page 79



http://www.geeetech.com/

=== ¢ ShenZhen GETECH CO.,LTD
GEEETECH GEEETECH

Note: There is a small screw above the SD card reader. If the LCD text display

is not very clear, you can make some adjustments with this screw to
improve the displayed text. Do not over turn or apply aggressive force as

you may damage the potentiometer.

¢
’ \ 0N 60 0 680G 0
B o )
. . I o LY -

www.geeetech.com Tel: +86 755 2658 4110 Fax: +86 755 2658 4074 — 858 Page 80



http://www.geeetech.com/

=—= ShenZhen GETECH CO.,LTD
GEEETECH GEEETECH

8Connect wires for power input.

9Connect the power cable to the input connector of PSU
Name Part NO. Qty Pic
NO.59 1 v

3D Power cable

Power Supply NO.58 1

Unit

Power Cable NO.60 1 C—_—

www.geeetech.com Tel: +86 755 2658 4110 Fax: +86 755 2658 4074 — 858 Page 81



http://www.geeetech.com/

ShenZhen GETECH CO.,LTD
GEEETECH

Caution: You must take extreme care at this point. Ensure that you connect

m |
M
-

the correct wires to the corresponding locations on the power supply.
Step 1.  Connect the wires as shown below.

This wiring 1s for G2s Pro.

- [ e ] -
L o - o e o
- - TR LR
-----—-1'------'---'&!
- 5 e e e e > , W

www.geeetech.com Tel: +86 755 2658 4110 Fax: +86 755 2658 4074 — 858 Page 82



http://www.geeetech.com/

finmy

===F Shenzhen GETECH CO.,LTD
GEEETECH GEEETECH

For both power supply units, you should take note of the colors and their

corresponding connection as a mistake can cause you harm or damage the printer. If

you are unsure of your skills and abilities here, please consult a professional.

BROWN Live (L)

BLUE Neutral (N)

RED Positive (+)
BLACK Common (COM)

That completes the wiring of GT2560 controller.
As the power supply unit (PSU) is not physically connected to the actual printer, it is

best to be kept next to the printer, you should take good care of it; keep it away from

kids and pets.

Videos

www.geeetech.com Tel: +86 755 2658 4110 Fax: +86 755 2658 4074 — 858 Page 83



https://www.youtube.com/watch?v=qCC1KUBBCFM&list=PLODCkot3GriiDS1CVGWfn5wTXEW2gDPrF&index=17
http://www.geeetech.com/

‘I!

||||||||[

s ShenZhen GETECH CO.,LTD
GEEETECH GEEETECH

13 Tidy out the wires

Use the provided spiral coil and zip ties to neatly bundle the those wires together.
If you bundle the wires up before wiring the printer, you are advised to mark each

wire with its function or location so as not to mix them up.

www.geeetech.com Tel: +86 755 2658 4110 Fax: +86 755 2658 4074 — 858 Page 84



http://www.geeetech.com/

S55T ShenzZhen GETECH CO.,LTD
GEEETECH GEEETECH

www.geeetech.com

Tel: +86 755 2658 4110

Fax: +86 755 2658 4074 — 858 Page 85



http://www.geeetech.com/

ShenZhen GETECH CO.,LTD
GEEETECH

The Rostock mini G2 (G2s) has been fully assembled.

www.geeetech.com Tel: +86 755 2658 4110 Fax: +86 755 2658 4074 — 858 Page 86



http://www.geeetech.com/

ShenZhen GETECH CO.,LTD
GEEETECH

14 Tips

Before printing your first project, it is critical that you correctly calibrate the printer.
Skipping or rushing this step will result in frustration and failed prints later, so it is
important to take the time to make sure your printer is correctly set up.
Each printer will have its own calibration procedure and this manual can not attempt
to cover every variations and possible scenario. Instead we have provided you with
a list of key points that should be addressed as your configuration and set up
procedure.

e Frame is stable and correctly aligned.

e Rods are correctly aligned

e Belts are taut.

¢ Driving wheel turns smoothly

e Bed is level in relation to the path of the extruder.

e Filament rolls freely from the spool, without causing too much tension on the

extruder.

e Current for stepper motors is set to the correct level.

e Wires are correctly connected

e Couplings and pulleys are fixed tightly
Firmware settings are correct including: axis movement speeds and acceleration;
temperature control; end-stops; motor directions.
Extruder is calibrated in the firmware with the correct steps per mm of filament.
The point regarding the extruder step rate is vital. Slic3r expects that the machine will
accurately produce a set amount of filament when told to do so. Too much will result
in blobs and other imperfections in the print, too little will result in gaps and poor

inter-layer adhesion.

www.geeetech.com Tel: +86 755 2658 4110 Fax: +86 755 2658 4074 — 858 Page 87
J



http://www.geeetech.com/

	1 Base Assembly
	1.1 Motor holder assembly 
	1.2 Connect motor ends to base plate
	1.3 Mount the LCD panel 
	1.4 Mount the fan
	1.5 Mount the control board.
	1.6 Mount the print bed.

	2 Top Plate Assembly
	2.1 Drive wheel mount
	2.2 Endstop mount 

	3 Assembling the carriage
	4 Assemble the print platform
	4.1 mount the fan
	4.2 Mount the Probe mount
	4.3 Mount the rod-end bearing holder and diagonal 
	4.4. Mount the endstop and the probe.
	4.5 Mount the hotend.

	5 Mount the smooth rods
	6 Mount the carriage and the top plate
	7 Mount the Belt
	7.1 Assemble the drive wheel 
	7.2 Add the belt

	8 Connect the Diagonal Rod to the carriage
	9 Mount the extruder
	10 Mount the filament holder
	11 Connect the feeding pipe
	12 Wiring
	1Connect wires for motors.
	2Connect extruder motor(s)
	3Heating wires
	4Connect wires for thermistor.
	Connect wires for endstop.
	6Connect wires for Fan.
	7Connect wires for LCD panel.
	8Connect wires for power input.
	9Connect the power cable to the input connector of

	13Tidy out the wires
	14 Tips

